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Sample Name: Metallized film for package (VMPET)
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MATERTALS CO., LTD.
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STATEMENT

This report is not valid without the Special Stamp For Testing And Inspection or signatures of the
conductor, the reviewer and the approver.

This report is not valid if altered.
This report can only be reproduced in whole and may not be partially reproduced.

This report of sample-delivery test is valid only for the conformity of the items of the receiving
samples. The client is responsible for its authenticity and integrity.

The client shall not use the test and inspection results for improper publicity.

If there is any objection concerning the report, please submit it in writing to this agency within 15 days
upon reception of the report. The overdue request will not be accepted.

tisik: ILZRATEE AT AR E310005

M4 : 250102

FiE:  (0531) 88118799

3. (0531) 88118790

http://www. sdqi. com. cn E-mail: scb szjy@12365. sd. cn
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FE il 2 FR F%E FIE AR (VMPET) o B A W 24 51 e
Sample Metallized film for package (VMPET) Test Kind Commission
S BN E R R R A BR A A )L 4
§¢lﬁ$‘4i QINGZHOU MACRO SECCO PACKAGING e dﬁj%*% 720mm X 12 1 m
Client MATERIALS CO., LTD. Model, Type
S P HINERMLEEM R BR A 7 sy .
E’Mfﬁm QINGZHOU MACRO SECCO PACKAGING hi 52 e e
Manufacturer MATERIALS CO., LTD. Grade Qualified product
LR MY T 7 M T 25 PR AT 1 7 S A AR oK B R . B
FfL e b # 309 itk PR A
Add £ Client North to 309 National Road, South of Xuda Road, Registered /
1ess o len Yidu Sub-district Office, Qingzhou City, Weifang Trademark
City, Shandong Province, P.R.CHINA
R 5 IEFEN R ki
Samplin L(;;;ltion / Client Zhang Jiai
ping Representative
e IR / I o028
Sample Batch Receipt Date
P BB L 50 EREEEY msonar
Sample Quantity 1volume (50m) Producing Date
P AFPERUIR A P P LS /
Sample Description Good Appearance Batch No.
& U6 1 N PR 1 .
EﬁLﬁu . 1; f ¥ 23°C iJE: S0%RH B e I H 34 2023-05.0553BF 30
nVlro_men or Temperature: 23°C Humidity: 50%RH Test Date
es
x5 U A4 4 BB/T 0030-2019. GB 31604.41-2016. GB 31604.21-2016. GB 31604.44-2016. GB/T 1038-2000. GB/T
Test Standard 1037-2021
FE A

Decision Standard

BB/T 0030-2019

MW RAF W2 PIBEbLRE BE HeJE (BLPb i) o i

REESR. BB E. SRR AR,
HRIKE. o FI#E

o s A T s R . BB E. MR
Test It Appearances, Dimensional deviation, Physical and mechanical performance, Sensory requirements, Overall
est item migration, Potassium permanganate co metal (based on Pb), Decoloring test, Stibium
migration, Terephthalic acid mlgratlon hahe ﬁ(on
e % A L \
Kookl chip | APERVFTRLIUE flelit BBIT 0030- TR i, D

Test Conclusion

According to BB/T 0030-2019 stanglax ple are qualified.
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1 Cover page and inside front cover arc\incl % 51gn of "/" indicates no content in this item.
Note 2. Ks AL L %%iﬁﬁfﬁ%ﬁ% 31000 e
Test Address: No.31000, Jingshi East Roa S ng, China.
ikt % i’}; 1% 2\ % ERits %b %
Approver - Reviewer FU AR L Conductor
H# Date: 2023-06-02 H# Date: 2023-06-02 H# Date: 2023-06-02
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No. Test Item Unit . Verdict
Requirement Test Result
. BB/T 0030-2019
5.1 . ,
o i L wemk | ok
L Appearances 4 AccordiRETRGitsn Satisfacto Pass
PP 5.1 of BB/T i
/ﬁ‘gﬁ 0030-2019 standard
5 H ¥ o A
WRE L PR, % / +10 +6.7 -
Thickness limit deviation Pass
T &
3 .A&i*&.ﬁﬁ'fﬁi. m 49 0 &
Width limit deviation Pass
A
R A1 MD 2170 223 8
A ~\\‘ﬂ 4 Tensile strength BPa P
Mﬁ )ﬁﬁ g K1 TD =170 251 ass
Iy L0 H‘ﬁ%’%*ﬁﬁ\'m’ﬁ, % %I’EJ MD <200 94 ﬁ
= 5 Nominal tensile strain /
at break HiJH] TD <200 1.2X10? Pass
HAIRGEE (%) A7 MD <3.0 1.0 &
6 Y /
Hot-shrinkage rate Wi\ TD <20 0 Pass
T X
REFETE =]
7 AEUENER g/(m2 * 24h) <25 1.69
Water vapor transmission Pass
] AREd = cm?/(m? 24h « <6 1o =
Oxygen Transmission 0.1MPa) = ' Pass
A
B AR T =
9 | WEmRRRL mN/m =38 63.0
Wetting tension of aluminizing side Pass
HEERE I 71 2
0 USRI R, % , 10 . ol
Adhesive force of aluminizing layer (indicated as - Pass
the area of detached aluminizing layer)
A
11 WRREE, /0 / <25 1.91 o
Thickness of aluminizing layer = ' Pass
X
o= JAATRE . O H
12 | BEREANE, % / 515 -1.8, +1.5
Uniformity of aluminizing layer Pass
BEER, TRR.
ST .
BETR, S waER | ok
13 Sensory requirements, sensory / Normal luster, no Satisfactory Pass
’ foreign odor or
impurity, etc.
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NEE & 165 A
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No. Test Item Unit . Verdict
Requirement Test Result
R RIS P A IR ATV
Ve R RERE RS
14 EREER, BB / No turbidity, precipitate or (EREEESIN &
Sensory requirements, soaking liquid foreign odor etc. sensory Satisfactory Pass
deterioration in soaking liquids
of migration testing
BITR R, 4%, 40°C, 10d =
15 Overall migration, 4% acetic acid, 40°C, 10d mg/dm? =10 <20 Pass
FALIRAE R, /K, 60°C, 2h pan
16 Potassium permanganate consumption, water, mg/kg <10 <1.0 -
Pass
60°C, 2h
HEJEOLPb i), 4%LEE, 60°C, 2h e
17 Heavy metal (based on Pb), 4% acetic acid, 60°C, mg/kg <1 <1 ;ass
2h
18 it e, R 1) K / 3 1 3 1 &
Decoloring test, refined corn oil Negative Negative Pass
19 i 03858, ToK L / 1 1 aik
Decoloring test, anhydrous ethanol Negative Negative Pass
20 Jid a5, R / 1 1 at
Decoloring test, soaking liquid Negative Negative Pass
BT, 4%418, 60°C, 10d R
21 Stibium migration, mg/kg <0.04 0.00506 ;‘ass
4% acetic acid, 60°C, 10d
YR HRITHE, 4%41K, 60C, 10d
22 Terephthalic acid migration, 4% acetic acid, 60°C, mg/kg <7.5 SML(T) <1.0 /
10d
LT R E, 4%, 60°C, 10d
23 Ethanediol migration , 4% acetic acid, 60°C, 10d mg/ke <30 SML(T) <3 /
1. BRI AL FE J7 5 BRI, S/V=6dm>/1000mL; A 35 VA i I T 43 B B F R AR 4L
Pre-treatment method: cell; S/V=6dm?*/1000mL; The percentage concentration of solution refers to volume fraction.
2. PET ¥ 5% 5 GB 4806.6-2016 # 79,
The resin number of PET is 79 in GB 4806.6-2016.
FE | 3. MITBRIAM: 4%L8 (40°C, 10d) 5 $EETBRIAM: 4%L8 (60°C, 10d) .
Note | Overall migration test condition: 4% acetic acid, 40°C, 10d; Specific migration test condition: 4% acetic acid, 60°C, 10d.
4, KEAFEL R, AAFETE: FREAINSRCEMREN, KEEDE: KEESERMIGE, BEE.
Water vapor transmission and Oxygen transmission: the non-aluminized surface towards to the low pressure and low humidity
side.Water vapor transmission: water vapor transmission tester method and water method.
5. FEmfE RIS BRI .
The authenticity of the sample's information has been confirmed by the client.
Lo H

The following is blank
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